
Effluent Treatment by Activated Sludge Process

R. C. Rout and M. L. Devram

JK Paper Mills, Jaykaypur, Rayagada, Orissa

UActivated Sludge treatment has become increasingly popular for treating pulp and paper industry
waste waters in Finland, Canada, European countries and Asian countries. The common problems
in ASP are too high floc load due to bulking sludge, inadequate Nutrient addition, Lack of Oxygen,
pH increase in aeration, Fatty and resin acids, Toxins & lack of essential metals such as Iron, etc. The
factors affecting the ASP efficiency are Variability in waste water flow and quality, Sludge retention
time, Hydraulic retention time, Organic loading (FfM ratio), Macronutrient levels, Mixed liquor
suspended solids (MLSS) concentration, Mixing and aeration intensity and Mixed liquor oxygen
level, Mixed liquor temperature, Mixed liquor pH value. Most of the companies worldwide are
shifting towards ECF, TCF bleaching technology by eliminating chlorine, chlorine dioxide and hypo
chlorite and also in paper making from acid sizing to alkaline sizing. Worldwide survey of ASPs is
indicating the Bulking Problem more in ECF &TCF bleaching than the Chlorine and Hypo conventional
bleaching. As JKPM moving towards ECF bleaching, alkaline sizing paper technology, low water
consumptiGn in process and close Ioopittg 01 the system, high concentration of poll1ltaftt witlt high
temperature effluent is generated. Hence, JKPM modified the existing effluent treatment system
with a New Activated Sludge Process with cooling Tower. Due to the effective control of ETP process
parameters by Operators, JKPM achieved the best result of BOD, COD, SS and pH of out going
discharge treated effluent on a continuous basis.

•

INTRODUCTION

The main pollutants in the effluent are JK Paper Mills,
Oxygen Demanding Substances- BOD,COD, TOC, TaD,
Disease Causing Agents, Synthetic Organic Compounds
- Detergents, Pesticides, Oil and grease, industrial
chemicals, Poly chlorinated biphenyl compounds,
Chloroform, Dioxin, Adsorbable Organic Halide, Color,
Endocrine disruptors, plant nutrients- Low in Nitrogen
and phosphorous, Inorganic Chemicals and Minerals
Substances- acid, alkalis, heavy metals, Sediments- Total
solids, Dissolved solids, suspended solid, Thermal
Discharges- Effluent with high temperature and Radio
Active Materials - Rare use in pulp and paper industry.
They contribute to BOD, COD, suspended solids, pH
variation in the effluent and it needs treatment before its
disposal. (I)

There are various biological treatment systems like
oxidation pond, trickling filters, aerated lagoons and
activated sludge process, where the tiny micro-
organisms are utilized to bio-degrade (synthesis) the
carbonaceous organic materials (dissolved /
undissolved) present in the effluent. In the aerobic
treatment process the oxygen supplied is utilized by the
microorganism to oxidize organics to carbon dioxide,

water and metabolic energy, whereas in the anaerobic
treatment process, the organics are reduced to methane,
carbon dioxide and water. The anaerobic system is
generally preferred where the BOD level is higher than
2000mg/ltr or else aerobic system is employed. At JKPM,
the incoming BOD varies from 250 / 350 mg/Itr and
thus the plant has been augmented by adding activated
sludge process with cooling tower in addition to aerated
lagoon (utilized as shock load).

Treatment Process At JKPM (Fig. 1)

The treatment process involves the following three major
steps

• Removal of settleable solids from combined effluent.

• Bio-degradation at activated sludge basin (ASB).

• Sedimentation to recover and maintain healthy
micro-organism at ASB.

Removing Settleable Solids

The waste water (effluent) from various sections of the
mill is brought to ET Plant through channels to a
collecting pit. A number of bar screens have been
installed in the channel to trap and remove the coarse

IPPTA T.Vol. 16, No.4 Oct 2004 39



suspended solids like leaf, plastic pieces and uncooked
bamboo pieces etc. The pH of the effluent (contributed
by contaminants like acid & alkali) is controlled between
6.5 to 8.5 by dosing Hydrochloric acid / Calcium hypo-
chlorite solution as required. The effluent is pumped to
primary clarifier through grits chambers and further
settleable fine solids like uncooked fibres, pulp, grits,
lime sludge, talcum powder etc. are removed to the tune
of90 - 95%. The recovered organics and inorganics from
the underflow of clarifier is screened through vibro-
screens and dewatered through twine wire presses and
the cake (having 35 to 40% solids & balance water) is
sold to outside agency for making pulp board.

Biodegradation

The effluent from primary clarifier overflow containing
dissolved organics / inorganics [which result into Bio-
chemical Oxygen Demand (BOD) & Chemical Oxygen
Demand (COD)) and unsettled fine Suspended Solids
(55) is then subjected to biodegradation process. The
overflow of primary clarifier effluent at 38/48°C
temperature goes to a cooling tower and where by the
temperature maintained at AS Basin is 34 - 37°C. At
inlet launder of Activated Sludge Basin (ASB), the
cooled effluent is mixed-up with calculated dose of
nutrients like Urea and DAP (Diamrnonium phosphate).
The activated sludge basin volume has been designed
for a effluent flow rate of 40000 M3/ day with BOD
reduction by 90% (i.e, from 200 ppm to 20 ppm) with
MLSSof 2700-3000mg/Jtr, and F/M ratio of 0.25. The 8
nos. 50 HP, slow speed aerators supply required oxygen
to micro-organism. The process of conversion of
dissolved organics / inorganics r;naterials to bacteria
and reduction of BOD & COD to the tune of 90% and
further reduction of bacteria to gases and waste product
takes place at :\SB. The following chemical reactions

take place at ASB(Table) : -

Thus the activated sludge process is a complex oxidizing
process where the micro-organisms are grown and
population is maintained to synthesize the dissolve~ /
undissolved carbonaceous organic / inorganic matenals
present in the effluent to biological cell and the end
products. (2)

Sedimentation to recover micro-organism

The cell tissues generated during biodegration have
specific gravity slightly more than water and thus they
can be removed from the treated effluent by gravity
settling. So after the above reaction, total mixed li~~or
with suspended solids is taken to secondary clarifier,
where the micro-organism and sludge are settled. As
per experience, the new growth of cell tissu: ~s
equivalent to about 32% of BOD input hence 32 % IS

wasted to balance desired concentration of organism at
ASB. About 68% of the underflow settled sludge is
recirculated to balance the population of micro-
organism in the Activated Sludge Basin. Th~excess
sludge of secondary clarifier is discarded to drying bed,
whereas the clear treated effluent overflowing the
clarifier is discharged to River Nagavali and land
Irrigation.

Design & Control parameters of Activated Sludge
Process

To design and operate activated sludge process system
efficiently, it is utmost important to understand the
importance of the micro-organism in the syste.m.
Microbial waste water treatment involves consumption
of impurities as food by the active micro-organism,
generation & growth of micro-organisms in the p~ocess.
The micro-organisms in Activated Sludge Basin are
bacteria, fungi, algae, protozoa, rotifiers and viruses etc.

Table 1:Aerobic chemical reactions at ASB

1. Oxidation Process:
COHNS + 0, + Bacteria ~ CO2+ NH~+ Energy + End products (1)
(Organic matter)

2. Synthesis Process: pH 6.5 to 7.5
COHNS + 0, + Bacteria + Energy ) C,~02 (2)
(Organic matter) (New bacterial cells)

3. Auto Oxidation Process (Endogenous respiration):
C,H7N02 + SOl ~ 5 CO2 + 2H20 + NH3 + Energy. . (3)
(Cell tissue)

4. Formatting of Algae:
Photosynthesis through sunlight

CO2+2HP )
in presence of inorganic
compounds, nitrogen &
phosphorous

CHP + O2 + Hp (4)
New
Algae
Cells (produce bad taste & odor)

••

CHP +
New algae
Cells

0, -+ CO2 + H20 .. .. (5)
at night

40 IPPTA J.Vol. 16,No.4 Oct 2004



Fig. 1 : Effluent treatment process at JKPM.

HCIIHypo chlorite Polyelectrolyte
10 adjust pH for better settling

Waste water
(EFFLUENT) BAR GRITS PRIMARY
from Mills SCREENS J-----.L-.

CHAMBERS f---- CLARIFIER -"-"sludgC
1

Lea~lastic pieces Gti\e I Vibro
1knots, boo I Screens

wood pieces PC overflow 1
II r Oxygen through Twin Wire I

aerators P"", .•"",,,
During

+I COOLING ~ SHOCK LOAD Shock
I TOWER POND "matr Pulp fibre &,

inorganic cake
Oiammonium phosphate Ox~ thr~ aerattrs sold for, board

Oiiii 1 makingt ! ,tKm~~
I ~

ACTIVATED Treated effluent

1 SECONDARY •• fur disposal to rSLUDGE BASIN CLARIFIER. IWITH AERATORS and Land irrigation

Excess biomass to
Microorganism. 680/. 32"10 clarifier unde

iver

drying beds or to primary
rflow sludge.

One protozoa (single cell, longer in size than bacteria)
consumes thousands of dispersed bacteria (which have
not flocculated) and produces improved quality
settleable biological floc and thus act as polisher. The
rotifiers (multicellular animal) consume dispersed and
flocculated bacteria and organic particles (which do not
settle) and improve the treatment efficiency. Hence, the
population of both protozoa and rotifiers indicate the

•.

Table 2: Bacterial Composition

..

Approx. composition of 20-25%dry mass:

Carbon 50%

Oxygen 20%

Nitrogen 14%

Hydrogen

Phosphorous

8%

3%

Balance 5% constitutes sodium, sulphur, potassium,

magnesium & calcium etc.

maturity of system. Their population is maintained
carefully at an optimum level by avoiding shock loads
of pH, Temp & BOD and adding proper nutrients or by
substituting for dead micro-organisms through external
dosing. To ensure good settling characteristics, the
microbial growth in the mixed liquor is maintained in
the declining growth phase.

The bacteria generally fall into following three
. categories:

1. Spherical (0.5 to 1.0 micron diameter)

2. Cylindrical (0.5 to 1.0 micron width x 1.5 to 3.0
micron length)

3. Helical (0.5 to 5.0 micron width x 6 to 15 micron
length)

The bacteria grow from the constituents of effluent
through binary fission and their life cycle varies from
20/30 min to 1 day. The composition of bacteria (Table-
2) shows that it contains about 75 to 80% water. Out of
20 - 25% dry mass, about 90% mass include carbon,
oxygen, nitrogen, hydrogen and balance as
phosphorous, sodium, sulphur, potassium, magnesium
and calcium etc. Hence, presence of these constituents
in the effluent itself help to form new bacteria cell in
presence of oxygen and energy released during
oxidation of organics by the bacteria. So initial seeding
of bacteria help in speeding up the growth. By photo-
synthesis, in presence of nitrogen & phosphorous and
sunlight, the algae is also produced which consume

Table 3: Design of Cooling Tower

90KW

Type
Designed flow
Designed temp.
gradient
Effluent feed pump
Duel speed
Cooling Fans (2 nos.)

Induced Draft, Cross Flow.
1600M3/Hr
From 50° temp. gradientto 34°C

30KW

IPPTA J.Vol. 16, No.4 Oct 2004 41



oxygen at night and release carbon-dioxide. Thus, the
complex Biodegradation process continues till suitable
environment is maintained for their growth.(34)

Maintaining Healthy Bacterial growth

Growth of the micro-organism is delicately dependent
on many factors such as incoming BOD feed rate, pH,
temperature, dissolved oxygen in ASB, addition of
nutrients like Urea and DAP, retention time at ASB
proper mixing of recirculated bacteria with incoming
effluent and the nutrients at feed launder, and
desludging of dead bacteria from the system. These are
very well controlled as detailed below :-

i) Control of temperature at ASB

Typically, most biological waste water systems in the
pulp and paper industry are operated between 30 to
37°C. However, seasonal changes, the batch operation
of upstream units, and overall process shut downs in
the mill cause significant temperature variation in ETP.
Input temperature to ETP varies from 37 to 48°C at JKPM